SN AT
SN
= \_\:’/_,/ A EREEA

3 \_‘_____/;’;
c el ]
i,la/gi_‘\u% CNAS TESTING
“, Aﬁ‘\\\\\‘ CNAS L7472
/N He ﬁ
ORI e
Report No./{ft 55 A2206042-C01-R0O1 Page 1 of 6/%i1 71,3t 6 7t
Applicant: Shenzhen Esun Industrial CO., Ltd.
FTET: TR B A R A
Address: Wuhan University Building A403-1 and A901, No.6 Yuexing 2 Road,
Nanshan District, Shenzhen, China
o Ak JARAE BRI LI X - 3 6 5 RIUK I PR B A403-1 % A901

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client:

AT IR e i B et i B T RO A -

Sample Name .
BER 5 B 1.75mm eTPU-95A filament, Color Change by Temperature

%"&‘ge' No- eTPU-95A175CCT1

Sample Received Date June 06, 2022

R H 2022 406 H 06 H

Testing Period June 06 - 09, 2022

o H A 2022 4F- 06 H 06 H % 2022 406 H 09 H

Test Method & Test Result Please refer to following pages.

I AR AT G 25 W% Tt

Test Requested //HMESR Result/g5HR

As specified by client, according to RoHS Directive 2011/65/EU with amendment (EU)

2015/863 to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Chromium(Cr(VI)),
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDES), Dibutyl

phthalate(DBP), Benzylbutyl phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP) and

Diisobutyl phthalate(DIBP) in the tested materials of the submitted sample(s). Pass &%
MG 20K, K154 2011/65/EU K A& TTHE 4 (EU) 2015/863 XJ I S i AGrill 4 4} o

IHE(Pb), #&(Cd), K(Hg), SHrE&(Cr(Vl)), ZIRIKA(PBBs), VR _Ki#(PBDEs), 4

K HIR T ER(DBP), 48— WL T I REE(BBP) , &FK —HI iR — Lk C AL H(DEHP) A

R R 57 T R (DIBP)#EATA I .

Tested by: L. Uo Approved by:
E O 8 nm 'g £ X

Reviewed by: g )JQW Date of issue:

¥ BrHB:

ALPHA's reports is using a digital certificate that is trusted on Adobe's official server. If there is no digital certificate or the digital
certificate shows damaged in your report. Please do not accept the report.

ALPHA 45 AR H] THGIETS, ECTFIET1E Adobe B 7RSS % Hol il (54T AR AsngHiet oA BEAIE s IE 13240, A B ZiZdR s
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Tested Sample/Part Description/HlaAE S /#1RHE R

Orange plastic filament/ ¥ {45kl 28 2%

Test method/A&
Tested Item(s)/ Test Method/ E%?anuerr?toés)
Rl RY=| Rl Rl ey
Lead (Pb)/ #i(Pb) IEC 62321-5:2013 ICP-OES
Cadmium (Cd)/ 4#(Cd) IEC 62321-5:2013 ICP-OES
Mercury (Hg)/ 7% (Hg) IEC 62321-4:2013+AMD1:2017 ICP-OES
. . IEC 62321-7-2:2017 and/or ;
Hexavalent Chromium (Cr(VI))/ 7544 o : UV-Vis/
(Cr(v) determination of Total Chromium ICP-OES

by IEC 62321-5:2013
Polybrominated Biphenyls (PBBs)/ A )
4RI (PBBS) IEC 62321-6:2015 GC-MS

Polybrominated Diphenyl Ethers (PBDES)/

49— Jfk (PBDES) IEC 62321-6:2015 GC-MS
Phthalates(DBP, BBP, DEHP, DIBP)/
PR RMG (PR R T KR(DBP).
PR IR T HREH(BBP) . PR HR— IEC 62321-8:2017 GC-MS
CHECIHFER(DEHP) . 44K —H R — 5 TR
(DIBP))
Test Result/Z&R
MDL EU RoHS Limit

Tested Item(s) Result F Bt R EU ROHS #4

B ZER(mo/k i OHS $H SR
R rn%( g/kg) (mg/kg) {E(mg/kg)
Lead (Pb)/ #i(Pb) N.D 2 1000
Cadmium (Cd)/ 4%(Cd) N.D 2 100
Mercury (Hg)/ 7K (Hg) N.D 2 1000
Hexavalent Chromium (Cr(VI))/
T 3y < &
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Test Result/g53R

Tested Item(s) Result ﬁgtggﬂﬁﬁ EELLJJ i%ﬁssl}gz\t
S HRmOka) | “(mgikg) | RE(mg/ko)
Monobromobiphenyl (MonoBB) /— Rk % N.D 5 /
Dibromobiphenyl (DiBB) / —JR A N.D 5 /
Tribromobiphenyl (TriBB) /= JIEA N.D 5 /
Tetrabromobiphenyl (TetraBB) /PUJR Bk N.D 5 /
Pentabromobiphenyl (PentaBB) /iR B N.D 5 /
Hexabromobiphenyl (HexaBB) /75 TRIKAE N.D 5 /
Heptabromobiphenyl (HeptaBB) /-L IR B N.D 5 /
Octabromobiphenyl (OctaBB) //\JREK 2 N.D 5 /
Nonabromobiphenyl (NonaBB) /JLIRERI N.D 5 /
Decabromobiphenyl (DecaBB) /- {RE;A N.D 5 /
Sgtg@(%;f(%léggg%ated biphenyls (PBBs)/ D / Do
Monobromodipheny! ether (MonoBDE) /—j% —ZK[i# N.D 5 /
Dibromodiphenyl ether (DIBDE) / & — Kk N.D 5 /
Tribromodiphenyl ether (TriBDE) /=i — ik N.D 5 /
Tetrabromodiphenyl ether (TetraBDE) /U7 — 2 N.D 5 /
Pentabromodiphenyl ether (PentaBDE) /Ti.jR — ik N.D 5 /
Hexabromodiphenyl ether (HexaBDE) /7577 — 2K ik N.D 5 /
Heptabromodiphenyl ether (HeptaBDE) /-L VR — 2K N.D 5 /
Octabromodiphenyl ether (OctaBDE) //\J& — K[ N.D 5 /
Nonabromodiphenyl ether (NonaBDE) /JLIH — K[ N.D 5 /
Decabromodiphenyl ether (DecaBDE) /- — K[ N.D 5 /
Sum of polybrominated diphenyl ethers (PBDES)

L%k (PBDEs) idit N.D / 1000
Dibutyl phthalate(DBP) /457 — Hl iz — ] ik (DBP) N.D 50 1000
Benzylbutyl phthalate(BBP) /487K - HI iz T 5%k (BBP) N.D 50 1000
Diisobutyl phthalate(DIBP) /47 —H iz — 5+ T His(DIBP) N.D 50 1000

Remark: MDL = Method Detection Limit/J5 45 i R

ik

N.D = Not Detected (<MDL)/ KA (/TG HBR )
mg/kg = ppm = parts per million/ {1 J1 432 —
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Test Process /Il HiE
1. Lead(Pb)/45(Pb), Cadmium(Cd)/4&(Cd), Chromium(Cr) /4%(Cr)
Weigh sample and place it Add digestion reagent Digest the sample
in a vessel — > P A > TH AR
PREAES T2 g
Dry Ashing/
Alkali Fusion/ Residue
— | Acid Dissolution <: R
: FIRACITEE T, Filtration
Analyzed by Make up with M7 A F e
ICP-OES Deionized |+
FH ICP-OES — water N
vaxi BEFIKER :
Solution
i
2. Mercury (Hg)/ 7&(Hg)
Weigh sample and place it in a Add digestion reagent Digest sample in
microwave digestion vessel :> T R F :> microwave digestion oven
PR EEFE T IBH A as h TETIBETE A T A it
Alkali Fusion/
Acid Dissolution Residue
—| g (] s
Qb3 Filtration
Analyzed by Make up with SR/
ICP-OES deionized
i ICP-OES <:' water
g3 EEFRKER ,
Solution
EaRl1d

3. Hexavalent Chromium (Cr(V1)/7Ss#H4&(Cr(VI))
(1) IEC 62321-7-2:2017
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Weigh sample and place it Add digestion solution Digest the sample
in a vessel > HATH i E— TH AL
FREFE T2 8N
{1l
Add test solution Adjust the pH value Cool and filter
I FwEesli K — of the solution G R, Sk
PRI pH (A
U
Adjust the pH value Make up with Analyzed by UV-Vis
of the solution > deionized water —> FH UV-Vis 734t
PARE VU pH A HEBTKESR

4. Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)/

ZRIA(PBBs), ZIR_ZAEE(PBDES)

Weigh sample and Extracted with organic

place it in a thimble — solvent —
PrREres TEE FHA BT A2 I

Concentrate the extract

AR AR

11

Analyzed by GC-MS Make up with
H GC-MS 73#r K— organic solvent K—
A LR E &

Transfer the extract into a
volumetric flask
MR IR E A RN

5. Phthalates/4F% _F f#&Fg (DBP, BBP, DEHP, DIBP)

Weigh sample and Extracted with Precipitate with a second
place in a sealable glass F——> organic solvent —> organic solvent
PrEREA T RIEE T AR M5 —MA LRI DT
Analyzed by GC-MS Transfer the extract into a GC vial
H GC-MS 43t <—— R AERURE GC /M
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Tested sample photo(s)/& AL B F
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--- End of report ---

e R -

Statement:

LF
1. The sample(s) and sample Information was/were provided by the client who should be responsible for

the authenticity which ALPHA hasn’t verified;
FE i BREE B R g A ERAE, FIEE N B S T, ALPHA ARl S s
2. The result(s) shown in this report refer(s) only to the sample(s) tested,;
AR A AIAS RO & A Al 5T
3. Without written approval of ALPHA, this report can’t be reproduced except in full.
A2 ALPHA B[, AFE S HIAR A o
4. Decision rules for the conclusion of this test report: decision by actual test data without considering
measurement uncertainty.

AR A S FERN . A G A E BEVEH, AL PRIAE I E
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